@ Chicago
Pneumatic

Spare parts list
Forward and reversible plate
MV 480

Valid from serial number

MV 480 Hatz Electric start 700 mm

BGF0000001




MV 480 Spare parts list

General information

This spare parts list applies to the following:

Part number Description
4812 0991 39 Forward and reversing plate MV 480 Hatz Electric start

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

9800 1042 O1f



Preventative Maintenance Kits

Start Up Kit . . e 1
12 Months /500 Hours Service Kit . . . . ... .. e e 3
Six months / Every 250 hours Kit . . . .. ... e e 5

Service, repair and wear part kits

Shock absorber repair Kit . . . . . . .. e 7
Eccentric element repair Kit . . . . .. e 9
Forward and reverse piston repair Kit . . . . .. .. e 11
Block paving plate kit 700 MM (27,5 0N.) . . . .. e e 13
Safety crank handle Kit . . . ... ... 15

Spare parts list

Frame, hoods @and COVEIS . . . . . .. ..ttt e e e e e e 17
Engine plate and safety crank handle . . . . . .. .. e 19
Ground plate and eccentric element installation . . . . . ... . . . . e 21
Block paving plate 700 Mm (27,5 0N.) . . . . . . e e e 23
ECCentriC Blement . o . e 25
ENngine installation . . .. ... 28
ENgINe COVBIS . . . e 32
Centrifugal ClUICh . . L L L 35
Belt tightener . 37
Hydraulic SYStem . . 39
Control panel and battery installation . . . . . .. ... . e 42
Handle . . 45
Throtte CONMrOl . o L e e 47

LabElS L . o e 49



Parts Online MV 480 s/n BGF000001 -BGF106141

Preventative Maintenance Kits Start Up Kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
1



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L

1 3382100658 Start Up Kit 1
2 3382100623 500 Hours Service Kit / 12 Months Service Kit 1
3 3382015750 Air Filter element 1

4 3382015753 Product label 1

5 3382015748 Oil filter 1

6 4700381566 Alir filter 1

7 4700281370 V-belt 2

8 3382100572 Every 250 hours / six months kit 1
9 3382015750 Air Filter element 1
10 3382015753 Product label 1
11 3382015748 Oil filter 1
12 3382100555 Powerolene Eccentric & Transmision Oil 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2




Parts Online MV 480 s/n BGF000001 -BGF106141

Preventative Maintenance Kits 12 Months / 500 Hours Service Kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
3



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L
1 3382100623 500 Hours Service Kit / 12 Months Service Kit 1
2 3382015750 Air Filter element 1
3 3382015753 Product label 1
4 3382015748 Oil filter 1
B 4700381566 Air filter 1
6 4700281370 V-belt 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

4




Parts Online MV 480 s/n BGF000001 -BGF106141

Preventative Maintenance Kits Six months / Every 250 hours kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
5



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L
1 3382100572 Every 250 hours / six months kit 1
2 3382015748 Oil filter 1
3 3382015753 Product label 1
4 3382015750 Air Filter element 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

6




Parts Online MV 480 s/n BGF000001 -BGF106141

Service, repair and wear part kits Shock absorber repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
7



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 3382100092 Shock absorber repair kit 1
- 4700280454 Shock absorber 4 A
Not Shown - Nut, M16 A3K, See section "Ground plates and engine plate". 8
Not Shown - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV, See section 8
"Ground plates and engine plate".
- 3382010490 Shock absorber 4 B
Not Shown - Screw, M10 x 16 mm 8.8 A3K , See section "Handle". 8
Not Shown - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV, See section 11
"Handle".
- 4700791373 Shock absorber 1 C
Not Shown - Screw, M10 x 16 mm 8.8 A3K, See section "Handle". 1
- 4700385387 Shock absorber 1 D
Not Shown - Screw, M10 x 20 mm 8.8 A3K, See section "Handle". 1
Not Shown - Nut, M10, See section "Handle". 1
= 3382010183 Shock absorber 4
Not Shown - Screw, M10 x 16 mm 8.8 A3K, See section "Handle". 8
Not Shown - '\l/|\_/|asr(11¢|ar," 10.5x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV, See section 6
andle".

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
8




Parts Online MV 480 s/n BGF000001 -BGF106141

Service, repair and wear part kits Eccentric element repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
9



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 594196801 Eccentric element repair kit 1
- 594547401 Sealing ring 1
- 594546901 Ball bearing 4
Not Shown - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV, See section 16
"Eccentric element”.
Not Shown - Screw, M6 x 20 mm 8.8 A2K, See section "Eccentric element". 16
Not Shown - Copper washer, 16.7 x 24 x 1.5 mm, 0.66 x 0.94 x 0.06 in. TYPE A, 1
M16, See section "Eccentric element".
= 595189401 Retaining ring 1
- 594552101 Packing 1
- 594547601 Ball bearing 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
10



Parts Online MV 480 s/n BGF000001 -BGF106141

Service, repair and wear part kits Forward and reverse piston repair kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
11



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L

1 3382100035 Forward and reverse piston repair kit 1

- 4700281276 Sealing ring 1
- 3382013057 Piston rod 1
- 4700151039 Retaining ring 1
- 4812070359 Ball bearing 1
- 4700150002 Retaining ring 1
- 4812070362 Thrust ball bearing 1
- 4812070363 Spring washer 1
- 4812070042 Hydraulic cylinder 1
- 4700629062 Spring pin 1
Not Shown - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV, See section 4

"Eccentric element".

Not Shown - Screw, M6 x 20 mm 8.8 A2K, See section "Eccentric element”. 4

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
12



Parts Online MV 480 s/n BGF000001 -BGF106141

Service, repair and wear part kits Block paving plate kit 700 mm (27.5 in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
13



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 4700394469 Block paving plate kit 1
Not Shown - Polyurethane plate, 700 mm, 27.5 in. 1
Not Shown - Bracket 2
Not Shown - Nut, M10 x 1.5 mm A3K 8
Not Shown - Screw, M10 x 45 mm 4.6 A3K 8

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

14




Parts Online MV 480 s/n BGF000001 -BGF106141

Service, repair and wear part kits Safety crank handle kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
15



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 4700397011 Safety crank handle kit 1
Not Shown - Bracket 1
Not Shown - Holder 1
Not Shown - Screw, M8 x 25 mm 8.8 A2K 3
Not Shown - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 8
Not Shown - Nut, M8 ISO7040 5
Not Shown - Safety crank handle 1
Not Shown - Screw, M8 x 75 mm 8.8 A2K 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

16




MV 480 s/n BGF000001 -BGF106141

Parts Online

Spare parts list Frame, hoods and covers

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

17



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L

1 4812070584 Cover 1 A
2 4812070585 Cover 1 B
3 4700391338 Bar 2

4 4700904228 Washer 6,4x12x1,5 4

5 4700904206 Screw, M6x16 mm 18

6 4700904206 Screw, M6x16 mm 16

7 4700791333 Screw, M8 x 20 mm A2-70 16

8 4700904656 Washer, 8.4 x 25 x 2 mm, 0.33 x 0.99 x 0.08 in. 300 HV 16

9 4812070580 Front hood 1

10 4700391316 Bracket 1

11 4700381882 Hinge 4

12 4700378927 Clip 2

13 4700624012 Rivet, 4.8x13 mm 6

14 4700394697 Holder 2

15 4700377858 Hood insulation 1

16 4700792208 Screw, K50 x 18 mm 4

17 4700904655 Washer, 6 x 18 x 2 mm, 0.24 x 0.71 x 0.08 in. 300 HV 24

18 4700791234 Insulation washer, 25 mm Type S3 9

19 4700902224 Screw, M6x10 mm A2-70 4

20 4812070581 Rear hood 1

21 4700391317 Bracket 1

22 4700377859 Hood insulation 1

23 4700377709 Hood insulation 1

24 4700378426 Hood insulation 1

25 4812070577 Frame 1

Comments for Page: Frame, hoods and covers

(L)OCAL REMARKS

A Left

B | Right

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

18




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Engine plate and safety crank handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
19



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 - Screw, M12 x 45 mm 8.8 A3K 4
2 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 4
3 4700947943 Screw, M16 x 75 mm 10.9 GEOMET® 2
4 - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 8
5 - Nut, M16 A3K 4
6 4812070572 Engine plate 1
7 - Screw, M12 x 45 mm 8.8 A3K 2
8 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 4
9 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 2
10 3382010021 Strap 2
11 - Screw, M8 x 20 mm 8.8 A2K 2
12 4700280534 Rubber block 1
13 3382010021 Strap 1
14 - Screw, M12 x 45 mm 8.8 A3K 2
15 - Nut, M12 2
16 4700281370 V-belt 2
17 4700283711 Hose clamp 1
18 4700396675 Bracket 1
19 - Nut, M8 ISO7040 5
20 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 8
21 4700281183 Crank holder 1
22 4700394397 Safety crank handle 1
23 3382012506 Holder 1
24 - Screw, M8 x 75 mm 8.8 A2K 1
25 - Screw, M8 x 55 mm 8.8 A2K 2
26 - Screw, M8 x 65 mm 8.8 A2K 1
27 - Screw, M8 x 25 mm 8.8 A2K 3

Comments for Page: Engine plate and safety crank handle

GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
20



Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Ground plate and eccentric element installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
21



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 - Screw, M8 x 16 mm 8.8 A2K 3
2 - Screw, M8 x 30 mm 1
3 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 6
4 - Screw, M10 x 20 mm 1
5 - Copper washer, 10 x 16 x 1 mm, 0.39 x 0.63 x 0.04 in. 2
6 4700390321 Ground plate, 700 mm, 27.56 in. 1
7 - Washer, 17 x 30 x 3 mm, 0.70 x 1.18 x 0.12 in. 300 HV 8
8 - Nut, M16 A3K 8
9 4700280454 Shock absorber 4
10 4700202028 Edge trim 1
11 4700393166 V-belt cover 1
12 - Washer, 13 x 24 x 6 mm, 0.51 x 0.95 x 0.16 in. 300 HV 10
13 4700928944 Screw, M12 x 200 mm 12.9 GEOMET® 10
14 4700383458 Hose holder 1
15 - Screw, M8 x 55 mm 8.8 A2K 1

Comments for Page: Ground plate and eccentric element installation

GEOMET is a registered trademark of Nof Metal Coatings North America Inc.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

22




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Block paving plate 700 mm (27.5in.)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
23



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L
1 4700391267 Ground plate 1 A
2 4700391345 Bracket 2
3 - Screw, M10 x 50 mm 4.6 A3K 8
4 - Lock nut, M10 x 1.5 mm A3K 8

Comments for Page: Block paving plate 700 mm (27.5 in.)

(L)OCAL REMARKS

A | Polyurethane

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

24




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Eccentric element

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
25



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L
1 4700379121 Eccentric housing 1
2 4700379079 Cover 1
3 4700377986 Shaft, compl 1
4 4700150033 Retaining ring 4
5 4700928794 Sealing ring 1
6 4700379080 Cover 1
7 4700280436 Eccentric weight 4
8 4700928791 Screw, M12x45 8
9 4700378216 Gear 1
10 4700150020 Retaining ring for shaft 2
11 4700928786 Ball bearing 4
12 4700928788 Key 1
13 4700377776 Pulley 1
14 4700280432 Washer 1
15 4700500048 Screw, M10x20 mm 8.8 A3K 1
16 4700904228 Washer 6,4x12x1,5 16
17 4700500040 Screw, M6x20 mm 8.8 A2K 16
18 4812070073 Eccentric shaft 1
19 4700280442 Pin 1
20 4812070093 Reverser 1
21 4700280450 Key 1
22 4700928796 Ball bearing 2
23 4700928787 Retaining ring 1
24 4700280448 Stop 1
25 4700280449 Screw 1
26 4700928798 Spring 1
27 4700379081 Cover 1
28 4700162011 Washer, 16.7x24x1.5 mm Type A M16 1
29 4700232143 Plug, M16 1
30 4812070042 Hydraulic cylinder 1
31 4700281276 Sealing ring 1
32 3382013057 Piston rod 1
33 4812070043 Piston 1
34 4700629062 Spring pin 1
35 4700151039 Retaining ring 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

26




Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
36 4812070359 Ball bearing 1
37 4700150002 Retaining ring 1
38 4812070362 Thrust ball bearing 1
39 4812070363 Spring washer 1
40 4812070052 Piston 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

27




Parts Online MV 480 s/n BGF000001 -BGF106141

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
28



MV 480 s/n BGF000001 -BGF106141

Parts Online

Spare parts list Engine installation

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

29



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L

1 4700377891 Engine 1 A
2 4700288129 Rubber edge trim 1

3 4700313022 Hose clamp 1

4 4700482593 Hose 1

5 4700903925 Connector 1

6 4700232095 Plug 1

7 4700393152 Exhaust pipe 1

8 4700792120 Pipe clamp 1

9 - Nut, M12 x 1.75 mm A3K 4

10 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 4

11 4700392096 Cover 1 B
12 4700281370 V-belt 2

13 4700392095 Belt Guard 1 C
14 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 11

15 - Screw, M8 x 16 mm 8.8 A2K 10

16 4700792648 Stud 4

17 4700393164 Cover 1

18 4700288129 Rubber edge trim 1

19 4700281194 Engine shaft 1

20 4700350036 Key 1

21 - Washer, 8.4 x 16 x 3 mm, 0.33 x 0.63 x 0.12 in. 300 HV 4

22 - Screw, M8 x 30 mm 4

23 - Washer, 13 x 30 x 4 mm, 0.51 x 1.18 x 0.16 in. 300 HV 1

24 - Screw, M10 x 20 mm 8.8 A3K 1

25 - Washer, 13 x 36 x 6 mm, 0.51 x 1.42 x 0.24 in. 300 HV 1

26 - Screw, M12 x 25 mm 8.8 A3K 1

27 - Nut, M8 1

Comments for Page: Engine installation

(L)OCAL REMARKS

A | Hatz 1D50

Delivered without engine covers.

B | Outer

C | Inner

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

30




Parts Online MV 480 s/n BGF000001 -BGF106141

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
31



Parts Online MV 480 s/n BGF000001 -BGF106141

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
32



MV 480 s/n BGF000001 -BGF106141

Parts Online

Spare parts list Engine covers

1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

33



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L

1 4700393232 Cover 1

2 4700377854 Insulation 1

3 - Insultation washer, @40 mm, &1.57 in. 4

4 - Washer, 8.4 x 22 x 3 mm, 0.33 x 0.87 x 0.12 in. 300 HV 1

5 - Thread forming screw, M6 x 16 mm A2K 4

6 - Screw, M6 x 16 mm 8.8 A2K 16

7 4700393228 Cover 1

8 - Screw, M6 x 20 mm 8.8 A2K 4

9 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4

10 4700393226 Insulation 1

11 4700393225 Cover 1

12 - Nut, M6 A2K 13

13 4700791341 Pipe clamp 3

14 4700393611 Bracket 1

15 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 2

16 - Screw, M12 x 50 mm 8.8 A3K 2

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

34




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Centrifugal clutch

1
2[5]6] 7[8]9]10[1112113114

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
35



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L

1 4700378476 Clutch, cpl 1
2 4700945817 Lining kit 1
3 -—- Lining 2

4 4700938268 Spring 4

5 4700945813 Weight 2
6 4700945815 Retaining ring 2
7 4700945818 Cover 2
8 4700945812 Hub 1
9 4700945802 Ball bearing 2
10 4700945811 Shim 2
11 4700935635 Retaining ring 1
12 4700945810 Retaining ring 1
13 4700945816 Shim 1
14 4700945809 V-belt pulley 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

36




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Belt tightener

1
2[3[4]5]6

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
37



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 4700378060 Belt tightener, complete 1
2 4700150012 Retaining ring for shaft 1
3 4700151019 Retaining ring 2
4 4700111180 Ball bearing 2
5 4700378061 Shaft 1
6 4700380517 V-belt pulley 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

38




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Hydraulic system

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
39



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 3382010182 Bracket 3
2 4700280534 Rubber block 3
3 - Nut, M8 ISO7040 4
4 4700280540 Cover 1
5 4700281375 Valve 1
6 - Nut, M8 A2K 1
7 4700390450 Rod 1
8 4700903821 Grab handle 1
9 - Screw, M6 x 50 mm 8.8 A2K 2
10 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 2
11 - Nut, M6 A2K 2
12 4700791397 Connector 3
13 - Screw, M8 x 55 mm 8.8 A2K 3
14 - Screw, M8 x 50 mm 8.8 A2K 4
15 4700383562 Hydraulic pump 1
16 4700792443 Elbow connector 45 2
17 4700792253 Elbow 1
18 4700383458 Hose holder 1
19 4700379207 Hydraulic hose 1 A
20 4700484125 Hydraulic hose 1 B
21 4700484126 Hydraulic hose 1 C
22 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 5
23 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 4
24 - Screw, M10 x 30 mm 8.8 A3K 4
25 4700376674 Adapter 1
26 4700376675 Adapter 1
27 4700376676 Hydraulic oil tank, cpl 1
28 - Oil tank 1
28 - Oil tank 1
29 -- Screw, K50 x 12 mm Type KX-PT 2
29 -- Screw, K50 x 12 mm Type KX-PT 2
30 4700381563 Holder 1
30 4700381563 Holder 1
31 4700381566 Air filter 1
31 4700381566 Air filter 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
40



Parts Online MV 480 s/n BGF000001 -BGF106141
Item Part No. Name Qty L
32 4700160110 O-ring 1
32 4700160110 O-ring 1
33 - Screw, M8 x 25 mm 8.8 A2K 1
33 - Screw, M8 x 25 mm 8.8 A2K 1
34 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
34 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
35 4700381385 Cover with oil dipstick 1
35 4700381385 Cover with oil dipstick 1
36 4700378029 Hydraulic hose 1

Comments for Page: Hydraulic system

(L)OCAL REMARKS

A | Connected to port "T".

B | Connected to port "A".

C | Connected to port "P".

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

41




Parts Online MV 480 s/n BGF000001 -BGF106141

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
42



MV 480 s/n BGF000001 -BGF106141

Parts Online

Spare parts list Control panel and battery installation

14115116

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

43



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L

1 4700393848 Holder 1
2 - Nut, M12 1ISO7040 2
3 - Washer, 13 x 24 x 2 mm, 0.51 x 0.98 x 0.08 in. 300 HV 2
4 4700379062 Insulation 1
5 4700792200 Connection cable 1 A
6 4700904100 Battery cable (-) 1 B
7 4700378719 Battery 1
8 4700379061 Insulation 1
9 4700393849 Battery screw 2
9 4700393849 Battery screw 2
10 4700379243 Plate 1
11 4700947678 Screw, M8 x 16 mm 10.9 GEOMET® 4
12 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 4
13 4700378072 Control box 1

14 - Control panel 1

14 - Control panel 1

15 4700938146 Ignition switch 1

15 4700938146 Ignition switch 1

16 4700938086 Ignition key 1

16 4700938086 Ignition key 1

Comments for Page:

Control panel and battery installation

GEOMET is a registered trademark of Nof Metal Coatings North America Inc.
(L)OCAL REMARKS

A | Connected to positive terminal of battery.

B | Connected to negative terminal of battery.

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

44




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
45



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 3382012494 Cover 1
2 - Screw, M8 x 16 mm 8.8 A2K 11
3 - Washer, 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 11
4 4700791341 Pipe clamp 1
5 4812070574 Handle 1
6 3382010183 Shock absorber 4
7 4812070575 Bracket 1
8 4700791373 Shock absorber 1
9 - Washer, 10.5 x 22 x 2 mm, 0.41 x 0.87 x 0.08 in. 300 HV 11
10 4700385387 Shock absorber 1
11 4700379004 Hook 1
12 - Screw, M10 x 20 mm 8.8 A3K 1
13 - Nut, M10 1
14 - Screw, M10 x 16 mm 8.8 A3K 9

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
46




Parts Online MV 480 s/n BGF000001 -BGF106141

Spare parts list Throttle control

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
47



Parts Online MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L
1 4700393319 Throttle control 1
2 4700455019 Throttle handle 1
3 4700393318 Cable 1
4 - Nut 2
5 - Washer 2
6 - Screw, M6 x 20 mm 8.8 A2K 3
7 - Screw, M5 x 25 mm A2-70 3
8 4812070115 Throttle control bracket 1
9 - Nut, M6 1
10 - Washer, 6.4 x 12 x 1.5 mm, 0.25 x 0.47 x 0.06 in. 300 HV 4
11 - Screw, M6 x 20 mm 8.8 A2K 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
48




MV 480 s/n BGF000001 -BGF106141

Parts Online

Spare parts list Labels

13

.Zﬁ’f”

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
49



Parts Online

MV 480 s/n BGF000001 -BGF106141

Item Part No. Name Qty L

1 - Screw, KDS 2 x 5 mm 4

2 - Data plate (Not available separately) 1

3 3315385705 Product label 2 A
4 4700991658 Decal "FUEL" 1 B
5 4812070588 Product label 1 Cc
6 4700281898 Label, use ear protectors 1

7 4700904785 Safety label, risk of crushing 1 D
8 4700904680 Safety label, read instruction manual 1 E
9 4700791296 Sound power label 1

10 4700284285 Label, engine speed 1 F
11 4700284278 Label, direction 2 G
12 4700791366 Safety label, lock handle 1 H
13 4700357587 Label lifting point 2 |
14 4700903832 Label Rotating V belt 1 J

Comments for Page: Labels

(L)OCAL REMARKS

A|"CP"

B | Diesel fuel

C| "MV 480"

D | Crush zone

E | Read instruction manual
F | Engine speed

G | Direction

H | Lock handle

I'| Lift point

J | Rotating V-belts

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

50




@ Chicago
Pneumatic

2015-08 | No. 9800 1042 01f
© 2015 Construction Tools EOOD



	Preventative Maintenance Kits
	Start Up Kit
	12 Months / 500 Hours Service Kit
	Six months / Every 250 hours kit

	Service, repair and wear part kits
	Shock absorber repair kit
	Eccentric element repair kit
	Forward and reverse piston repair kit
	Block paving plate kit 700 mm (27.5 in.)
	Safety crank handle kit

	Spare parts list
	Frame, hoods and covers
	Engine plate and safety crank handle
	Ground plate and eccentric element installation
	Block paving plate 700 mm (27.5 in.) 
	Eccentric element
	Engine installation
	Engine covers
	Centrifugal clutch
	Belt tightener
	Hydraulic system
	Control panel and battery installation
	Handle
	Throttle control
	Labels


